

Purchase of following drugs during the financial year of 2014-15 as per need. Manufacturer/ Authorized Dealer having valid Drug License and TIN No. submit their Lower rates/hospital price list mentioning terms and condition of supply along with authorised dealer certificate (if any) on or before 31 march 2014. Duly filled tender proforma (on page 2) is mandatory.

Inj. Adrenaline	1 ml	Inj. Lignocain 2% I/V	50 ml	Inj. Lignocain H Cl 2%	30 ml
Inj. Atropine	1 ml	Inj. Methotrexate	50 mg	Inj. Lignocain 2% with Adrenaline	30 ml
Inj. Aminophylline	10 ml	Inj. Mephentermine Sulph	10 ml	Lignocaine 4% Topical Sol	30 ml
Inj. Amikacine Sulphate	500 mg	Inj. Mannitol 20%	100 ml	Lignocaine 2% Jelly	30 gm
Inj. Amikacine Sulphate	100 mg	Inj. Metronidazole I / V	100 ml	Tab. Aceclofenac + Paracetamol	100+500 mg
Inj. Amoxycillin & Clavunalic Acid	1.2 gm	Inj. Metoclopramide	2 ml	Inj. Methylergometrine	1 ml
Inj. Artisanate	60 ,120	Inj. Nikethamide	2 ml	Budesonide Respules	0.5 mg
Inj. Pheniramine maleate	2ml	Inj. Neostigmine	1 ml	Iprtropium Bromide Respules	500mcg
Inj. Bleomycin	15 unit	Inj. Noradrenaline	2 ml	Inj. Cyclophosphamide	200 mg
Inj. Cefotaxim	1 gm	Inj. Ondansetron	2 ml (4 mg)	Inj. Carboplatin	150mg,450m
Inj. Ceftriaxone	1 gm,2gm	Inj. Ondansetron	4 ml (8 mg)	Inj. Ceftazidime	1 gm
Inj. Cefopeazone	1 gm	Inj. Ofloxacin I/V	100 ml	Inj. Dobutamine	5 ml
Inj. Cefopeazone & Sulbactam	1 gm	Inj. Paclitexal	100 mg	Inj. Torsemide	2 ml
Chlorhexidine & Cetrimide Sol	1 lit	Inj. Paclitexal	260 mg	Inj. Meropenum	1 gm
Inj. Calcium Gluconate	10 ml	Inj. Phenytoin Sodium	2 ml	Inj. Imipenem	1 gm
Inj. Cisplatin	10 mg	Phenylephrine Eye Drop	5 ml	Inj. Cefoperazone +Salbactam	1.5 gm
Inj. Cisplatin	50 mg	Tab Paracetamol	500 mg	Inj. Oxytocin	1 ml
Inj. Cyclophosphamide	500 mg	Inj. Paracetamol	2 ml	Inj. Docetaxel	20mg,80mg,
Cotton Crepe Bandage	4" (10 Cm)	Inj. Paracetamol I/V	100 ml	Inj. Epirubicin	10mg,50mg
Cotton Crepe Bandage	6" (15 Cm)	Inj. Piperacillin & Tazobactam	4.5 gm	Inj. Ethamsylate	2ml
Cyclopentolate Eye Drop	5 ml	Inj. Pheniramine Maleate	2 ml	Inj. Levofloxacin	100 ml
Inj. Dexamethasone	2 ml	Inj. Pentoprazol I/V	40 mg	Inj. Glycopyrrolate+Neostigmine	2ml
Inj. Dopamine H Cl	5 ml	Povidone Iodine 5% Sol	500 ml	Inj. Magnesium Sulphate	2ml
Inj. Diazepam	2 ml	Povidon Iodine Surgical Scrub	500 ml	Inj. Bupivacaine Heavy & Plain	4ml,20 ml
Inj. Diclofenac Sodium	3 ml	Povidon Iodine Surgical Scrub	50 ml	Inj. Vincristine	1 mg
Inj. Diclofenac Sodium Aq	1 ml	Povidone Iodine 10% Sol	100 ml	Inj. Gemcitabine	1 gm
Inj. Dextrose 25%	100 ml	Inj. Potassium Chloride	10 ml	Inj. Gemcetabine	200 mg
Inj. Dextrose 5%(FFS Bottle)	500 ml	Inj. Propofol	20ml,50 ml	Inj. Hydrocortisone Sod Succ.	100 mg
Inj. Dextrose 10%(FFS Bottle)	500 ml	Inj. Pentazocine Lactate	1 ml	Inj. Heparin 5000 I.U./ ml	5 ml
Inj. DNS 0.9%(FFS Bottle)	500 ml	P.O.P. Bandage	4"	Inj. Isolyte - P	500 ml
Inj. Doxorubicin	50 mg	P.O.P. Bandage	15 Cm	Inj. Ifosphamide with Mesna	1 gm
Inj. Doxorubicin	10 mg	Inj. Ranitidine	2 ml	Inj. Ifosphamide with Mesna	2 gm
Inj. Etopside	100 mg	Inj. Ringer Lactate(FFS)	500 ml	Inj. Thiopentone Sodium	500 mg
Sevoflorane	250 ml	Inj. Succinyl Choline	10 ml	Inj. Tramadol	2 ml
Isoflorane	250 ml	Salbutamol Respirator Sol	15 ml	Inj. Tetanus Toxoid	1 ml
Inj. Flurouracil	500 mg	Inj. Sodium Bicarbonate 8.4%	10 ml	Tropicamide Eye Drop	5 ml
Inj. Frusemide	2 ml	Inj. Sodium Bicarbonate 8.4%	25 ml	Inj. Vancomycin	500 mg
Gluteraldehyde 2% Sol	5 lit	Inj. N S 0.9%(FFS Bottle)	500 ml	Inj. Vecuronium Bromide	4 mg
Inj. Gentamicin	80 mg	Inj. Sodium Chloride 0.9%	100 ml	Inj. Vecuronium Bromide	10 mg

